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Place the letter that correctly answers each question in the blank space in
front of the question number.

1. The Controlled medication count must be done:

a. by the shift supervisor and the person responsible for
administering the controlled medications

b. by the facility director and the person responsible for
administering the medications

c. by only the person leaving the shift who was responsible for the
controlled medications

d. by the person leaving the shift who was responsible for the
controlled medications and the person coming on duty and who is

assuming the responsibility of the controlled medications

2. The three components of asthma are:

a. bronchial constriction, inflammation, and increased mucous

b. bronchial constriction, inflammation, and decreased mucous

3. Antibiotics are used to treat:

viral infections
bacterial infections

fungal infections
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parasitic infections

4. According to DCF regulation, licensed practitioner's orders must be reviewed:

at least 30 days
at least every 60 days

at least every 90 days
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at least every 120 days
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5. A child has been taking an antipsychotic medication for a few weeks.
As you are preparing to administer the medication to her this morning, you notice
that her mouth is twitching when you speak to her. You should:

a. give the medication since the mouth twitching is not caused by the

medication
b. give the medication, document and notify the chain of command at

shift change
c. hold the medication, contact your chain of command and document

d. hold the medication and document

True or False:

6. You must have a current licensed practitioner's order for any oral
medication you administer.

7. Inhaled steroids do not treat an asthma attack.

8. Anticonvulsant medications are administered PRN.

9. Unlabeled use means the medication is being used for a purpose that
has not been approved by the FDA.

10. When would you NOT administer a medication:

a. if there is NO change in status of the client

b. if the client refuses
c. if the medication is stored in a locked and immobile cabinet

d. if the licensed practitioner's order is present
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11. Who may legally dispense medication?

a. licensed practitioners, registered nurses, medication certified staff
b. pharmacists, licensed practitioners , registered nurses
c. pharmacist, licensed practitioners

d. pharmacists, medication certified staff

12. The Five Rights are:
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13. Below is a partial list of tasks that are completed during the medication
administration procedure. Rank each task in the order that it should be

done.

check to see if the medication was swallowed if it is an oral medication
______pour accurate dose of medication and administer it to the correct child
_______assemble equipment (med cups, orders, MAR’s, etc.)
_____document

perform the Rule of Three

return the medication to the locked area and clean up

wash your hands

wash your hands
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Choose the correct equivalencies from the list.

15

14. 1tsp cc

30

15. 1 tbsp tsp
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16. 30 ml cc

ml

17. 1tbsp

18. Translate: Depakote 250 mg p.o. TID

Depakote 250 milligrams by mouth every 3 hours
Depakote 250milligrams by mouth three times a day
Depakote 250mg milliliters by mouth three times a day
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Depakote 250mg milliliters by mouth twice a day

19. Which of the following describes controlled medication?

a. medications that are potentially addictive or abused

b. medications that are used to alter a person’s behavior or mood
c. medications that are not approved by the FDA

d. medications that are used to treat addiction

20. The Trade name of a medication is:

a. a name chosen by the drug company to market the medication
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b. a short chemical description of a drug

c. always written in lower case letters

d. describes the action of a drug
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Match the use with the medication classification listed
Choose the best answer - each classification will be used once.

Treat psychotic conditions

Treat muscle movement disorders seen
with antipsychotic medication

Medications that treat depression

Promote sleep

Treat anxiety, tension and nervousness

Reduce the symptoms of an allergic
reaction

May mask symptoms of pneumonia or bronchitis
because they suppress the cough reflex

Promote coughing out mucous from the lungs
Reduce congestion in the sinuses and nasal
passages

Affect the heart and blood pressure

Relax muscles of the airway to open the airways

Used to treat Attention Deficit Hyperactivity
Disorder (ADHD)

Control seizures; often used for unlabeled use

Reduces inflammation in the lungs (airways); used

for asthma maintenance/prevention.

C

A

lassification

. Antipyretics

B. Anticonvulsants

N.

Cardiovascular

Antitussives

Inhaled Steroids

Expectorants

Antihistamines

Bronchodilators

. Hypnotics

. Decongestants

Anticholinergics

Analgesics

. Antianxiety

Antidepressants
Stimulants

Antipsychotics
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35. Licensed Practitioner's Order: Give INH 300mg.

centration: 150 mg / tablet. Tablets are scored.

How many tablets should you administer?

apop

1 tablet

3 tablets

1 and 1/2 tablets
2 tablets

36. Licensed Practitioner's Order: Give Benadryl 75mg.
Concentration: 25mg per 5 ml
How many cc’s should you give?

a.
. 50 cc

b
C.
d

15 cc

25 cc

. 5cc

37. Licensed Practitioner's Order: Thorazine 250 mg.
Concentration: 50mg/ 1 ml.
How many teaspoons should you give?

apop

3tsp
2tsp
1tsp
4 tsp

38. Licensed Practitioner's Order: Doxycycline 750 mg.

Co

ncentration: 250mg/5ml.

How many teaspoons should you administer?

a

b
c
d

. 21tsp.
. 3tsp.
. 6 tsp.
. 1tsp.
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39. Licensed Practitioner's Order: Lithium 300mg.
Concentration: 150mg/15 ml
How many tablespoons should you administer?

Unit 5

2 Tbsp

5 Thsp
1 Thsp
3 Thsp
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40. You have just made a medication error. You have checked on the
child and called the chain of command. The child is having no ill effects
from the error. You spoke with the nurse and the doctor. No medical
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attention is required. What documentation must you complete?

a. an incident report and an objective description of the event
written in the child’s record by the end of your shift.

b. an incident report and objective description of the event to be sent
to the child’s social worker within seven days

c. anincident report to be sent to the drug control division of

consumer protection within 24 hours.

41. Which of the following would be considered a medication error?

a. giving a double dose of an antibiotic to make up for a missed dose
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b. calling the chain of command about a question you have about an order.

c. storing controlled medications in a locked immobile container
inside another locked immobile container each with a separate lock.
d. writing your initials in the correct place on the MAR after

administering a medication.
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42. Part of the procedure to administer an MDI is to instruct the child to:

a. exhale completely then administer 2 quick puffs while inhaling

b. exhale completely, then administer one puff while inhaling. Ask the
child hold his breath for up to 10 seconds before exhaling.

c. exhale completely, then administer one puff while inhaling. Ask the

child to hold his breath for up to one minute before exhaling.

43. The components of a Licensed Practitioner’s Order are:

five rights, allergies, signature, and a license number
five rights, date, signature, and any special instructions

five rights, date, signature and allergies

o o T p

five rights, signature, allergies, and a pharmacy phone number

True or False:

44. A child is prescribed the stimulant medication Ritalin to be given
BID. You know that this medication most likely will be scheduled
to be given at 8am and at Bedtime.

45. Hand washing is the most effective way of preventing the spread
of infection
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46. Which is the largest dose of medication?

Tenex 0.05mg
Tenex 0.125mg
Tenex 0.1mg
Tenex 0.5mg

aoow
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What is the allowable time frame for giving 12 noon medications?
a. 10am - 12noon

b. 9am - 1pm

c. 1llam —1pm

d. 1lam - 12noon

administer an eye ointment you will:

place a thin ribbon of ointment in a small pocket you form with the
lower eye lid.

place a thin ribbon of ointment along the lower eye lid going from
the outer corner of the eye to the inner corner of the eye

place a thin ribbon of ointment in a small pocket formed from the
inner corner to the outer corner of the eye.

place a thin ribbon of ointment along the lower eye lid going from
the inner corner of the eye to the outer corner of the eye
administer ear drops to a 2 year old child, you will:

straighten the ear canal by gently pulling the ear lobe down and
back

straighten the ear canal by gently pulling the ear lobe up and back

straighten the ear canal by gently pulling the top of the ear up and
back.

straighten the ear canal by gently pulling the top of the ear down
and back.

child having an asthma attack may have:
vomiting, diarrhea and swelling
rash, swelling in the face and high fever
. facial twitches, tremors and eye pain

shortness of breath, wheezing, chest tightness



